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Report No. 892-107

Material - Fabrics - Alumnini~ed

Light Trunsmittance And Abrasion Resistance

AbsP.tra-ct

The abrasion resistance of' cohnecticut liard-1iber C0., aluminized rubber
coated fabric CuR.- and Minnesota Mining and Manufacturin-g Co., SROA-0213
fabric was compared by Taber Abraser tets (1000 g-ram load, 08-17 wheel)
The M1~ was superior to the SRQGA-0213 fabric and it withatood three tiines
as tfany wear cycles to obtain about 1.3 Per cent light transmittance in the
350 to 2-000 ruicron wvelength range. The transmittance of various seam
Sealants (Los Angeles Standard Ru .bber Co., TA #1 to IA #6 inclusive) used
to cover needle holes in SROA02.13 Wias Sero. seam Sealing tapes IA #1
and LA #7 (Los Anee StandarRubrC.,adHRAt No. - (Connecticut
Hard Rubber Co.) displayed the follow-ing rsetive peel stren gts:21
2.06 ad 5.16 pounds per inch width.

Refeec: Mark, H., George, J. C., 'Ke lle r, E. E,
"Lght Transmaittance and Abr~asionl Resistance
ofVriu Auiized Fabrics," General Dynais

Convair Report )WP 59-344, San Diego, California,,
22 September 1959. (IL-ference attached.)
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ANALYSIS C 0 N V A IRPAGE 1
PREPARED BY 5 %P4A 0100 urOVT No. P- 0 344
CHICK9D BY George/Kelter/Sutheriand MODEL 7-106
0EV1(IV mY ATE 22 September 19r

1. To determnine the abrasioni required on various Alum~inized fabrica to obtain
1%or m'ore light trantsmittance in tho 350 miu to 2-00W fta~e

2. To obtain transmittarfce dabst on sewed seas in order to detarmnins the
effectiveness of sealing neodle holes.

3. To obtain peel strengtbhatid ofi various seami tapes.

I. Alumiftied Fabric GiT.R. manufactured by Ccnnectieut Fard Rubber Companly,
was superior to S.R.3.A.-0213, manufactured by Minnesota Minineg and
Manufacturig Company in abrasion resistance. The C.F .R. material required
three (3 times an many wear cycles (Taber AbrpAser) to obtain approximatel'
l.3% transircittance in the 350 mu to 2000 mu raftpei

2. The transmtittence of varlovs seam - sealants tsed to cover noed-e holes
oni S.R.'3.A.-0213 fabric was zero. These saam sealantaq, LA#1 through

LA#,were supplied by Lot Ancelas Standard Rubber Conpny

3e of the various seam tapes tested C.U.eR. Alt. No.e 2, umufaturin by
Connctiut ardRuber om~y shoved the greatest peel stre t.

TEST -SPECIMENS UVD PRWCEDURESt

Test Svegimene:

The following specimens were subjected to abrasion and tested for light transmittance:

1. C.F.R. Aluminized ruriber coated fabric (Connecticut F'ard RW-xrer)
2. S.R.G.A.-0213 (Minnesota Mining and Manufacturing C-ompany)

Th f o n S.R.G.A.-0213 specimnens received transmittance tests on needlehoe

closed using the followinf seam sealants:

1. TA #1 (Los Ange les Standard Rubber Company).
2. LA #2 (Los4 Angeoles Standard Rubber Company).
3. ~A#3 Lo Ageles Standard Rubber Company).

4. LA #4 (LsAglsSadr ubrCompany).
5. TA #5 (Los Angeles Standard Rvc'r C 0ompany) .

6 LA#6 (Los Angles Standard Rvubber Company).

,o-- ---- ---
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REVISD UYDATE 22 September
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Tes~oeim~s- W~(ont i d)

,Peel strength tests %rare Made on the following seaM sealing9 mterialae

1. LA #1 (Lois Angeles Standard Rubber Compan~y).
2. LA #7 (Los Angeles Standard Ru~bber Co mpany)
3.j C.P.R. Alt. (Conneticut Hard Rubber Compafny

Test Procedure:-

Toot Specimens C.H.R. and S.A.G.A.-0O2l3 were teSbs with Uhe Taber Abisr usIag a
1000 gram load and 03-17 wheel Transmittances of both sampiles were obtained with
a speotrophotometer in the 3501mu to 2000 ab range after intervals of wear cycles
on the Taber Abraser until each specimten shoved a transamittanoe of 1% or moe

Transmittances were also obtained on needle holes covered by seam sealants LA #1
thru LA #6 on SAA..A.m-0213 fabric while the fabric in each case vas, drawn taut.

Peel strengths were obtained using seam tapes LA #1, LA #? and C.H.R. Alt. No. 2.
A autographic peel teter, as described in Report No. 8o-07310, was used to mko
evaluations'.

The results of the transuittanoc tests after different wear cycles on the Taber
Abraser for Fabrics S.R.G.A.-0213 and C.H.R. are shown in Figures 1 thru 4.

The results show that Fabric C.H.R. required 1500 wear cycles on the Taber Abraser
to obtain a transmittance of approximately 1.3%, while Fabric S.R.G..03
required 500 wear cycles.

The results of the transmittance tests on seam sealans LA #1 thru LA #6 are shown
in Figures 5 thru- ll. All of these samples shoved *are per cent transmission.

The results of the peel strength tests are shown in Table I. O f the various seem
tapes which were toot*d Fabric G.F.R. At.o 2sweth ~get pe tegh

The data from which this Report was prepared are recorde in EnpineeringTt

Laboratories Data Pool; No. 3056.
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GJ.i'. Alt. #2 5.16
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